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(A) Model No. : RC45P

(B) Serial No. : N/A

(C) Power Supply : DC 3V
(D) Test Voltage : DC 3V

Test Procedure Used:

FCC Rules and Regulations Part 15 Subpart C 2008

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to determine
the maximum emission levels emanating from the device. The maximum emission levels are

compared to the FCC Part 15 Subpart C limits for radiated and conducted emissions.

The test results are contained in this test report and Audix Technology (Shenzhen) Co., Ltd. is
assumed full responsibility for the accuracy and completeness of tests.  Also, this report shows
that EUT is technically compliant with FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of Audix Technology (Shenzhen) Co., Ltd.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
. FCC Part 15C: 15.231
Conducted Emission Test N/A

ANSI C63.10: 2009

FCC Part 15C: 15.231

. . PA
Radiated Emission Test ANSI C63.10: 2009 SS

Stop Transmitting Time Test FCC Part 15C: 15.231 PASS

FCC Part 15C: 15.231

. PASS
20 dB Bandwidth Test ANS| C63.10: 2009

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Description . IR+RF Remote
Model Number . RC45P
Operation frequency : 433.92MHz
Modulation :  FSKand ASK
Power Supply : DC3Vv

(Note: New batteries were used for all test)

Applicant . Entone Technologies (HK)Limited
Block A,19/F, Prince Industrial Building, 106 King Fuk
Street, San Po Kong, Kowloon

Date of Test :Jun.28~29, 2010
Date of Receipt :Jun.26, 2010
Sample Type :  Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142



2.2. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

FCC ID:S4A00RC45P
Page 2-2

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Mar.31, 2009 File on Federal
Communication Commission
Registration Number: 90454

Dec.30,2009 File on Federal
Communication Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2009

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Apr. 01, 2010

2.3. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

in 3m chamber

Uncertainty for Radiation Emission test

4.20 dB (Polarize: V)
4.66 dB (Polarize: H)

test in RF chamber

Uncertainty for Radiated Spurious Emission

2.70 dB(Bilog antenna
30M~1000MHz)
2.27 dB(Horn antenna
1000M~12750MHz)

Uncertainty for Conduction Spurious

e 2.12dB
emission test
Uncertainty for Bandwidth test 1x10”
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.3C
humidity 2%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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3. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.231, Tests to demonstrate compliance with
the conducted limits are not required for devices which only employ battery power for operation
and which do not operate from the AC power lines or contain provisions for operation while

connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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4. RADIATED EMISSION TEST
4.1. Test Equipment
Frequency rang: 30~1000MHz
Item |Equipment Manufacturer Model No. |[Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.05,09 |1 Year
2 EMI Spectrum  |Agilent E4407B MY41440292 |May.08, 10 |1 Year
3 Test Receiver  |Rohde & Schwarz |[ESVS10 834468/011 |May.08, 10 |1 Year
4 Amplifier HP 8447D 2648A04738 |May.08, 10 |1 Year
5 Bilog Antenna |Schaffner CBL6111C |2598 Dec.14,09 |1 Year
6 RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 [May.08, 10 |1 Year
7 Coaxial Switch |Anritsu MP59B M73989 May.08, 10 |1 Year
Frequency rang: above 1000MHz
Item |Equipment Manufacturer  (Model No. Serial No. Last Cal. Cal.
Interval
g [Spectrum Agilent E7405A MY45116588 |May.08,10 |1 Year
Analyzer
2 Horn Antenna  |[EMCO 3115 9607-4877 Nov.25,09 |1.5 Year
3 Amplifier Agilent 8449B 3008A00863 [May.08,10 |1 Year
4 RF Cable Hubersuhner  [SUCOFLEX102|28620/2 May.08, 10 |1 Year
5 RF Cable Hubersuhner  |SUCOFLEX102(29091/2 May.08, 10 |1 Year

4.2. Block Diagram of Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

EUT

(EUT: IR+RF Remote)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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4.2.2. Anechoic Chamber Setup Diagram

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——— 3METERS

EUT and
Support System

15(L)*1.o(W)*0.8(Hym —=> |TURNTABLE| g METER
(WOOD) |

GROUND PLANE

4.3. Radiated Emission Limit

4.3.1. Radiated Emission Limit (15.231(b) section)

Fundamental Field Strength of Fundamental Field Strength of Spurious
Frequency(MHz) emissions
AV:80.83 dBuV/m at 3m AV:60.83dBuV/m at 3m
433.92 distance distance
PK:100.83dBuV/m at 3m PK:80.83dBuV/m at 3m
distance distance

Note: The spurious emissions appearing within the frequency band listed in 15.205
Shall also comply with limits shown in section 15.209

15.209 limit

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 -2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 3-95
6.215-6.218 74.8 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 1325-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332-3339 31.2-31.8
2.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
2.57675 - 12.57725 322-335.4 3600 - 4400 @

4.4. EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. IR+RF Remote (EUT)

Model Number
Serial Number

RC45P
N/A

4.5. Operating Condition of EUT
4.5.1. Setup the EUT as shown in Section 4.2.
4.5.2. Turned on the power of all equipment.

4.5.3. Letthe EUT worked in test modes (TX FSK & TX ASK) and tested it.

4.6. Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to ANSI
C63.10-2009 on radiated emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found
when EUT in X position as the test photo indicated.

The bandwidth of the VBW is set at 300kHz and RBW is set at 120kHz for PK
measurement below 1GHz and 1MHz RBW, 3MHz VBW for PK measurement for

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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frequency above 1GHz

This device is pulse modulated, the duty cycle factor was use to calculate Average
Level as below formula:

Average level = PK Level — duty cycle factor
The frequency range from 30MHz to 5000MHz are checked.
Radiated Emission Test Results
PASS.
The frequency range from 30MHz to 5000MHz was investigated. When PK mesured
Levels comply with average limit, then the average levels were deemed to comply
with Average limit. When PK measured levels exceed average limit, then the duty

cycle factor of 100ms was used to calculate average level.

All the emissions comply with 15.231(b) limit, and the emissions located in restricted
bands also comply with 15.209 limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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FSK modulation duty cycel:
Duty cycle = (41ms/100ms)*100% = 41%
Duty cycle factor = 20log(1/duty cycle) = 7.74dB
Marker
Mkrl 41 ms
#Atten 16 dB S g SelectMarker
— — . 2 3 1
T T Normal
Delta
| i Delta Pair
?{_ﬂﬁ“»"h J,n|'ﬁ-.|l'ﬁ1-1_.'q-'l|#t.'| #.-'l, oy ‘*IHH i |‘lII'Jh.-'I,ﬂ'lll"'-u'-.ﬂ‘ﬁu.lwrfllr ( T rac k in a R 5] F )
' Fef A
, Span Pair
#VEH Span Center
Type —
Time B
Time
Off
More
1 of 2

Copyright 2000-20805 Agilent Technologies

.

i

Marker

Select Marker
;234

Marker Trace
Auto 1 2 3

#Htten 18 dB

Readout,
Frequency

g Marker Table
il n Off

e P el L HY

Marker All Off

Amplitude

More
2of 2

Copyright 2000-2005 Agilent Technologies
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ASK modulation duty cycel:
Duty cycle = ((2.767+1.467x7+ 0.533x54)ms/100ms)*100% = 41.8%
Duty cycle factor = 20log(1/duty cycle) = 7.58dB
5 Agilent Marker

¥ Select Marker
1 2 3 4

Atten 18 dB

Marker Trace

H H H HH -
Readout,

‘ | ‘ Time
2R 2 Ell:-fi‘.
) e | P W L BB g bl Marker Table
On 0f
VBH 1 1 Swesp 20 Y Harker All Off
Type Amplitu
Tima ! me 5 dBm
Tima
Tima
Tima
T?n‘u‘-_-
Tima More
2 of 2
Marker

Select Marker

Atten 18 4B Seles : r

W [l

VBH 1 MHz

Copyright 2000-2005 Agilent Technologies
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Delta Pair
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No.6 Ee Feng Foad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-7
Fax:+56-755-Z66325877

Postcode: 515057

Data: 2 File: D:'2010 Report DatalE'ENTONEACS100H181-1.EMG (1)
170 Level (dBuVYm) Date: 2010-06-29
!
FCC 15.231433.92.P
-6dB
FCC 15.231433.92-4
60 6dB
3
2 -
USU 224, 418. 612, B806. 1000
Frequency (MHz)
F3ite no. 3m Chamber Iata no. HE
Dis. / Ainc. 3m 2010 CBLe111cC int. pol. HORIZCWTALL
Limit FCC 15.231 433.92-P
Env. / Ins. Z4*C/56% Engineer Leo-Li
EUT IF+ERF Remote M/M:RC45P
Power Rating : DC 3V
Test Hode : Tx F3K 433.9Z2HMH=z
Ant . Cable Emis=sion
MNo. Freg. Factor Lozzs FReading Level Limits Margin EFemark
[MH=) (B ) [dE) (B (dBuW/m) [(dBuW/m) (dE]
1 433.920 17.39 3.15 64,535 83.90 100.53 16 .93 Peak
2 781.750 z2z.10 4,83 9,4z 36.35 20.83 44,45 Peak
3 932 .540 23.93 5.51 10.33 39,77 20,83 41.06 Peak
Rewarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
Z. The ewission levels that are 20dBE helow the official
limit are not reported.
Frequency | PK Level Duty cycle Average Level Limit Conclusion
(MHz) | (dBuV/m) factor (dB) (dBuV/m) (dBuV/m)
433.92 83.90 7.74 76.16 80.83 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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No.6 Ee Feng Foad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-"7
Fax:4+86-755-26632877

Postcode: 515057

Data: 1 File: D:2010 Report DatalE ENTONEACS100H181-1.EM6 (1)
120 Lewvel (dBuvm) Date: 2010-06-29
2 FCC 15.231433.92-P
-6dB
FCC 15.231433.92-A
60 6dB
9 4
. W
030 224, 418. 612. 806. 1000
Frequency (MHz)
Fite no. 3m Chamber Data no. 1
Dis. / Aint. 3m 2010 CBLel111cC hnt. pol. : VERTICAL
Limit FCC 15.231 43535.92-PF
Enwvw. / Ins. 24%C/56% Engineer Leo-Li
EUT IF+ERF Remote M/M:RC45P
Power Rating : DC 3V
Test Mode : T« F3K 4353.92HMH=z
Ant. Cakble Emission
Mo. Freg. Factor Loss FReading Level Liwits Margin ERemark
[MH=z) [AB/m) [dE) [ B (dBu¥W/m) (dBuv/m) (dE)
1 Ze0.860 13.50 Z.24 9,47 Z5.51 50,53 55.32 Peak
2 433.920 17.39 3.13 E9.30 79,82 100.53 21.01 Peak
3 655.650 Z20.52 4,33 Q.97 34.852 80.53 446.01 Peak
4 ge6.140 Z2Z.50 5.10 g.73 3663 50,53 44,20 Peak
Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The ewission lewvels that are 20d4dE helow the official
limit are not reported.
Frequency PK Level Duty cycle Average Level Limit Conclusion
(MHz) (dBuV/m) factor (dB) (dBuV/m) (dBuV/m)
433.92 79.82 7.74 72.08 80.83 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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No.6 EKe Feng Road,Block 52,
3henzhen 3cience & Industry Park
Noutou, ShenzZhen, Guanglbong, China
Tel:+56-755-26639495-"
Fax:4+56-755-26632877

Postecode: 515057

Data: 3 File: D:'2010 Report Data E'ENTONEACS100H181-1.EMG (1)
120 Lewvel (dBuvm) Date: 2010-06-29
4]
FCC 15.231433.92 P
-6dB
FCC 15.231433.92-4
60 6B
3
%vw“wwﬁﬁuﬂymﬂﬂdv*
030 224, 418. 612. 806. 1000
Frequency (MHz)
F3ite no. 3m Chamber Iata no. HE
Dis. / Ainc. 3m 2010 CBLe111cC int. pol. HORIZOMTAL
Limit FCC 15.231 433.92Z-PF
Env. / Ins. 24%CF56% Engineer Leo-Li
EUT IR+RF Remote M/M:RC45P
Fower Rating : DC 3V
Test Mode Tx ABK 433.92MH=
Ant. Cahle Enission
Mo Freg. Factor Lozzs FReading Level Limits Margin EFemark
[MH=) (B ) [dE) [dBuv) (dBuW/m) [(dBuW/m) (dE)
1 433.920 17.39 3.15 &3 .25 g4.77 100.53 16.06 Peak
2 762.350 Z2z.02 4,75 10.65 37.42 20.83 43 .41 Peak
3 965.960 24,22 5.45 11.37 41.05 80.53 39.78 Peak
Rewarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
Z. The ewission levels that are 20dBE helow the official
limit are not reported.
Frequency | PK Level Duty cycle Average Level Limit Conclusion
(MH2) (dBuVv/m) factor (dB) (dBuVv/m) (dBuv/m)
433.92 84.77 7.58 77.19 80.83 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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No.6 Ee Feng Foad,Block 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guanglbong, China
Tel:+56-755-26639495-7
Fax:+56-755-Z66325877

Postcode: 515057

Data: 4 File: D:'2010 Report Data E'ENTONEACS100H181-1.EMG (1)
120 Lewvel (dBuvm) Date: 2010-06-29
4 FCC 15.231433.92 P
-6dB
FCC 15.231433.92-4
60 60B
%uw
2
030 224, 418. 612. 806. 1000
Frequency (MHz)
Fite no. 3m Chamber Data no. 4q
Dis. / Aint. 3m 2010 CBLel111cC hnt. pol. : VERTICAL
Limit FCC 15.231 43535.92-PF
Enwvw. / Ins. 24%C/56% Engineer Leo-Li
EUT IF+ERF Remote M/M:RC45P
Power Rating : DC 3V
Test HMode Tx ABK 433.92MH=
Ant. Cahle Emission
Lo Fred. Factor Losz Reading Level Limits Margin ERemark
[MH=) [dB/m) (dE) [dEuWV) (dBuV/m) (dBuV/m) (dE)
1 433.920 17.39 3.13 57.64 78,16 100.53 22.8%7 Peak
Z 670.200 Z0.50 4,39 9.31 34.50 50,53 46,35 Peak
3 956.050 24,28 5.45 9.35 39.08 20.83 41.75 Peak
Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The ewission lewvels that are 20d4dE helow the official
limit are not reported.
Frequency | PK Level Duty cycle Average Level Limit Conclusion
(MH2) (dBuVv/m) factor (dB) (dBuVv/m) (dBuv/m)
433.92 78.16 7.58 70.58 80.83 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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No.6 Ke Feng Road,Block 52,
Zhenzhen 3cience & Industry Park
Noutou, Shenzhen, Guanghong, China
Tel:+56-755-26639495-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 1 File: E: 2010 report data'E'EEntone’'ACS100H181-1.EMG (4)
Level (dBuWim) Date: 2010-06-29
120
| | | | I | FCC 1 QS'I 43392 P
3 a
60 | |F
M | I & FCC 1 531 433.92-A
M%WWWMM
HMNNJLMJﬂ#AJLmAﬁ&mJuuvwﬁmm
I:'1000 1800. 2600, 3400, 4200, 5000
Frequency (MHz)
3ite no. 3w Chawber Data no. HE
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limir FCoC 15.231 433.92-F
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT IR+FF Femote
Fower nc 3V
Test mode Tx F3K 43353.9:MH=
M/N RC45F
Ant. Cable Amp. Emizsion
Fred. Factor loss Factor EReading Lewvel Limits Margin Remwark
(MHz) (dBE/m) (dE) (dE) [dEuWV) (dBuV/m) (dBuV/m) (dB)
1 1300.000 26.02 E5.35 37.36 E&.30 5z.31 74.00 21.69 Peak
2 173z.ooo 27.71 6.14  3F6.86 g0. 69 57.68 80.83 23.15 Feak
3 2165.000 E29.30 6.97 36.67 64,45 g4.05 g0.85 16.75 FPeak
4 Z2e03.000 3I0.08 7.80 36.58 E7.78 E9.08 80.83 21.75 Peak
5 3040.000 3IZ2.09 8.81 3F6.45 60,29 g4.54 80.83 1g.29 Feak
&  3905.000 33.88 9.59 35.65 46.95 54,72 74.00 19.25 FPeak
Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,
Frequency | PK Level Duty cycle Average Level Limit Conclusion
(MHz) | (dBuV/m) factor (dB) (dBuV/m) (dBuV/m)
2168.0 64.05 7.74 56.31 60.83 PASS
3040.0 64.54 7.74 56.80 60.83 PASS
3908.0 54.72 7.74 46.98 54.00 PASS
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639495-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 2 File: E: 2010 report data'E'EEntone’'ACS100H181-1.EMG (4)
Level (dBuWim) Date: 2010-06-28
120
| | | | I | FCC 1 QS'I 433.92-P
K]
60
il 2 [T |5 Fecibdbiasseza
1 M WMW A st oy, o
01000 1800. 2600. 3400. 4200. 5000
Frequency {(MHz)
3ite no. 3w Charber Data no. 2
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC 15.2531 433.92Z-F
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT IR+FF Femote
Fower nc 3V
Test mode Tx AZE 433.9ZMHz
M/ RC4S5F
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limits Margin Rewark
[MHz] (dB/m) (dE) [cB) [dBuv) [dBuW/m) [(dBuW/m) (dB)
1 1732.000 27.71 6.14 36.56 51.74 45,73 80.53 3&.10 Feak
Z 2165.000 29.30 £.97 36.67 54.46 54.086 80.83 26.77 Peak
3 Ze08.000 30,08 7.80 36.58 60.97 62.27 50.83 15.56 Peak
4 F040.000 3zZ.09 S.61 36.45 55.00 59.25 80.53 Z21.58 Feak
5 3908.000 33.88 9.59 35.68 47.51 E5.30 74.00 18.70 Peak
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,
Frequency | PK Level Duty cycle Average Level Limit Conclusion
(MHz) | (dBuV/m) factor (dB) (dBuV/m) (dBuV/m)
2608.0 62.27 7.74 54.53 60.83 PASS
3908.0 55.30 7.74 47.56 54.00 PASS
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 3 File: E: 2010 report data'E'EEntone’'ACS100H181-1.EMG (4)

Level (dBuWim)
120

Date: 2010-06-29

M UU_” || L] ] FCc 15.231433.92.p

GU_I ]_I_[Il_l |_“_| |.| ‘LVHI_WIWWJ | I | FLC 'Ia3'l433.92-ﬁ
MW"MJ
0 1000 1800. 2600, 3400, 4200, 5000
Frequency (MHz)

3ite no. 3w Chawber Data no. r 3

Dis. / Ant. 3m 3115(0911) Ant. pol. : HORIZONTAL

Limit FCC 15.231 433.322-P

Env. / Ins. 23*%C/54% Engineer : Paul Tian

EOT IR+FF Femote

Fower nc 3V

Test mode Tx ASK 433.9:MH=

M/N RC45F

Ant. Cable Amp. Emizsion

Fred. Factor loss Factor EReading Lewvel Limits Margin Remwark

(MHz) (dBE/m) [dE) (dE) [dEuWV) (dBuV/m) (dBuV/m) (dB)
1 1300.000 26.02 E5.35 37.36 Ea.77 gz.78 74.00 21.22 Peak
2 173z.ooo 27.71 6.14  3F6.86 G2 .00 58.99 80.83 21.584 Feak
3 2165.000 E29.30 6.97 36.67 g4.55 g4.15 g0.85 16.65 FPeak
4 Z2e03.000 3I0.08 7.80 36.58 E6.E9 57.99 80.83 22.84 Peak
5 3040.000 3IZ2.09 8.81 3F6.45 60,76 65.01 80.83 15.82 Feak

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Frequency | PK Level Duty cycle Average Level Limit Conclusion
(MHz) (dBuVv/m) factor (dB) (dBuVv/m) (dBuVv/m)
2168.0 64.15 7.58 56.57 60.83 PASS
3040.0 65.01 7.58 57.43 60.83 PASS
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, Shenzhen, Guanghong, China
Tel:+56-755-26639495-"7
Fax:+56-755-26632877

Postoode: 518057

AUDIX J

Data: 4
Lewvel (dBuVim)

File: E: 2010 report data'EEEntone’ACS100H181-1.EMG (4)
Date: 2010-06-28

120

L[ LT L] Foc 15.21433.92.p

3

G0 | I

—l |—I—[|IJ 2|_“_| LWMJ FCC 'Iﬂ?l 433.92-A

0 1000 1800. 2600, 3400, 4200, 5000
Frequency (MHz)
3ite no. 3w Chawber Data no. r 4
Dis. / Ant. 3m 3115(0911) Ant., pol. : VERTICAL
Limit FCC 15.231 433.92Z-F
Env. / Ins. Z3%C/E54% Engineer Faul Tian
EOT IR+FF Femote
Fower nc 3V
Test mode Tx ASK 433.9:MH=
M/N RC45F
Ant. Cable Amp. Emi=zsion
Freg. Factor loss Factor Feading Lewvel Limitz Margin Eemark
[(MHz)] (dE/m) [dE) (dE] [dBuv) [dBuW/m) (dBuV/m) (dE)
1 1732.000 27.71 6.14 36.86 54,00 &0.99 80.83 z29.84 Peak
Z 2168.000 29.30 E.97 36.67 53.06 B2 .66 80.83 Z8.17 Peak
3 Ze0B.000 30.08 <7.80 36.58 60.80 62 .10 80.83 18.73 Peak
4 3040.000 3z2.09 B8.51 36.45 55.57 59,8z 80.83 21.01 Peak
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,
Frequency PK Level Duty cycle Average Level Limit Conclusion
(MH2) (dBuVv/m) factor (dB) (dBuVv/m) (dBuVv/m)
2608.0 62.10 7.58 54,52 60.83 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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5. STOP TRANSMITTING TIME TEST
5.1. Test Equipment
Item| Equipment |Manufacturer| Model No. Serial No. Last Cal. Ingearl}al
q, | Spectum Agilent E4446A | US44300459 | May.08,10| 1 Year
Analyzer
5.2. Limit

A manually operated transmitter shall employ a switch that will automatically deactivate
the transmitter within not more than 5 seconds of being released.

5.3. Test Results
Set the spectrum to zero span, activated the EUT by manually after 110.4ms, the EUT stop

transmitting.
Frequency . . . .
(MH2) Stop Transmitting Time Limit Conclusion
433.92 83.3ms 5s PASS

Note: Release switch at 1R point and EUT will stop transmitting at 1point.
#  Agilent L | Marker

Arran 10 AR e Select Marker
Atten 16 B . ' PR

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair

o Bt [ et ] b b L ‘ l" vl Tl W, Lol oo et P AL e P Span _Center

£y
1o, | Marker a Off

83.33333333 ms

More
65 BH 1 MHz VBH 1 MHz 1of2

Copyright 2000-2005 Agilent Technologies
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6. 20 DB BANDWITH TEST
6.1. Test EQuipment
Item| Equipment | Manufacturer | Model No. | Serial No. Last Cal. Cal.
Interval
1, | Spectrum Agilent E4446A | USA44300459 | May.08, 10| 1 Year
Analyzer
6.2. Limit

The bandwidth of the emission shall be no wider than 0.25% of the center frequency for
devices operating above 70 MHz and below 900 MHz.

6.3. Test Results

Frequency| 20 dB Bandwidth Limit(kHz): No wider than Conclusion
(MH2z) (kHz) 0.25% of the center frequency
FSK:444.65
433.900 433.92*0.25%=1.08MHz PASS
ASK:353.87

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142
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FSK
- Agilent Sweep
. sweep Time
Ch Freq 433.92 MHz Trig Free 1.868 s
Occupied Bandwidth R Auto Man
Sweep Time 1.800 s Sweep
Single Cont
Time
, Harm Accy
» jt._g__'...h._,-,_.._.__-._-- =l . Gate
T I S| On Off

Gate Setupr
: MHz
N 30 kHz #UBH 108 kHz
Occupied Bandwidth
4446552 kHz

Transmit Freq Error
% B Bandwidth

Points
5@l

ASK
% Agilent Trace
Ch Freq 433.92 MHz Trig Free ) Tra°§
Occupied Bandwidth I
Span 1.000000000 MHz Clear Write
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
353.8702 kHz ® dB -20.00 dB g
Transmit Freq Error z 1”'3{92
% dB Bandwidth g

Copyright 2000-20805 Agilent Technologies
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7. DEVIATION TO TEST SPECIFICATIONS

[ NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F10142



